
Part List US-English

28-03-2015

     Model:
     SR 1200 ECO
     SR 1200 ECO LSB

SR 1200 ECO



Table of Contents
SR 1200 ECO

TAV. B DUST CONTROL FILTER before s/n 000902447 3
TAV, C DRIVE WHEEL 5
TAV,E CONTROL PEDELS 7
TAV. G MAIN BROOM ASSEMBLY 9
TAV. H ENGINE ASSEMBLY 11
TAV. J HOPPER 14
TAV. K CONTROL PEDAL / ELECTRICAL SYSTEM 16
TAV. A CHASSIS ASSEMBLY 18
TAV.B  DUST CONTROL FILTER from serial nr. 0009024 21
TAV. D STEERING SYSTEM 23
TAV. F SIDE BROOM ASSEMBLIES 25
TAV. I CONTROL LEVERS 27



TAV. B DUST CONTROL FILTER before s/n 000902447
SR 1200 ECO

28-03-2015

3

Part List ID
F3613



TAV. B DUST CONTROL FILTER before s/n 00090244728-03-2015

SR 1200 ECO 4
F3613

Part List ID

Pos Qty DescriptionPart no.
2 1145 8461 000 HANDLE

3 1145 3354 000 Guard

4 1145 8106 000 MOTOR FILTER SHAKER W30  24V

5 1145 5631 000 FILTER FIXING FRAME

6 1145 5066 000 FILTER

7 1145 5970 000 BIG FILTER ASS.Y

8 1145 1998 000 DEFLECTOR VACUUM FAN     5110-5120

11 1145 5029 000 FAN ELECTRIC AXIAL 24V

12 233003974 SCREW M6X16 HEX HD F/THD ISO4017

13 233005913 WASHER M6 UNI6592

14 233003972 SCREW M6X12 HEX HD F/THD ISO4017

15 2L08228600 WASHER PLAIN 6X18 ISO7093

16 433003972 SCREW M6X12 HEX HD F/THD ISO4017

17 433005851 WASHER M6 UNI1751B

19 2145 9131 000 CAP

1A 1146 0062 00 COVER FILTER CONTAINER

20 233005745 NUT WING M8 UNI5448A

21 2145 4916 000 WASHER 5X30X2

22 2L08300000 WASHER 8X24X2 FLAT ISO7093

23 233004565 SCREW M5X20 C/SUNK FLAT HD HEX ISO10642

24 2145 9122 000 WASHER 5.3X14.5X3.2

25 1145 9333 000 PLATE

26 2145 4262 000 CAP D. 9.5

27 1145 4260 000 CAP D.14.7

28 1145 5198 000 DUST PROTECTION SPONGE

30 2145 4916 000 WASHER 5X30X2

31 2145 1810 000 PLATE FILTER STOP

35 2145 5979 000 COLLAR METAL U M8 RAW

36 433005565 NUT SELF L. M8 UNI7473

37 4L08300000 WASHER 8X24X2 FLAT ISO7093

4A 1145 5539 000 MOTOR FILTER SHAKER 90W  24V

7A 1145 5964 000 MAGNETIC STRIP 15X2-20X2

9A 1146 0067 00 CONTAINER FILTER GERY7001

10A 1145 4673 000 COVER GREY ELECTRIC BOX  5120

 
POSITIONS 33 - 34 NO MORE AVAILABLE



TAV, C DRIVE WHEEL
SR 1200 ECO

28-03-2015

5

Part List ID
F3614



TAV, C DRIVE WHEEL 28-03-2015

SR 1200 ECO 6
F3614

Part List ID

Pos Qty DescriptionPart no.
1 1145 4661 000 BRIDGE REAR WHEELS       5120

2 1145 1776 000 MOTOR DRIVE 550W 24V

3 2145 8145 000 Wheel rear

4 3145 1976 000 SUPPORT BEARING LOWER

5 3145 1977 000 SUPPORT BEARING UPPER

6 3145 1123 000 BEARING BALL YAT204

7 2145 9206 000 NUT HEX M16X2 UNI5588

8 1033005444 SCREW M8X20 HEX HD F/THD ISO4017

9 2145 9776 000 KEY 6X6X35 UNI6604A

10 633004170 SCREW M8X80 CAP HD HEX SOCK SS ISO4762

12 2145 2671 000 SPACER

14 11464432000 CARBON BRUSHES KIT 4 PCS

15 1145 1864 000 SUPPORT MOTODIFFERENTIAL 5120

16 2145 5850 000 PINION Z19 3/8

17 233003993 SCREW M8X16 HEX HD F/THD ISO4017

18 1145 8144 000 HOLDER SHOE RIGHT

19 1145 2261 000 HOLDER SHOE LEFT

21 2145 8142 000 CROWN Z56 3/8

22 2146 0379 000 Chain 3/8 -118 PASSI

23 1145 1865 000 COVER CHAIN RIGHT

24 1145 1866 000 COVER CHAIN LEFT

25 2145 5482 000 BRACKET

26 233003997 SCREW M8X35 HEX HD F/THD ISO4017

27 433004367 SCREW M8X30 CAP HD HEX SOCK ISO4762

28 1145 5711 000 THERMOCOUPLE

 



TAV,E CONTROL PEDELS
SR 1200 ECO

28-03-2015

7

Part List ID
F3616



TAV,E CONTROL PEDELS 28-03-2015

SR 1200 ECO 8
F3616

Part List ID

Pos Qty DescriptionPart no.
1 1145 1783 000 LEVER PARKING BRAKE

2 1145 4086 000 COVER PEDAL RUBBER

3 1145 1956 000 PLATE BRAKE PEDAL

5 1145 4656 000 CABLE BRAKE W/RIGHT FORK 5120

6 1145 4658 000 CABLE BRAKE W/LEFT FORK  5120

7 1145 4866 000 BALANCE

8 1145 4885 000 BRAKE PEDAL

9 233005444 SCREW M8X20 HEX HD F/THD ISO4017

10 233005565 NUT SELF L. M8 UNI7473

11 1145 1955 000 HOLDER CONTROL PEDAL     5110-5120

12 1145 3665 000 PEDAL

13 1145 8479 000 BALL JOINT M6 DIN7180

14 1145 2590 000 CONNECTING ROD F POTENTIOMETER

15 1145 0283 000 POTENTIOMETER 5K

16 1145 4799 000 MICROSWITCH 5A 250V

17 1145 4936 000 SPACER

18 1145 4935 000 ROD THREADED M6X48MM

19 2145 1162 000 SCREW M3X20 HEX HD F/THD ISO4017

20 233005601 NUT SELF L. M3 UNI7474

21 233003972 SCREW M6X12 HEX HD F/THD ISO4017

22 233005875 WASHER M6 UNI6592 SS

23 133003950 SCREW M4X16 HEX HD F/THD ISO4017

24 233005562 NUT SELF L. M6 UNI7473

25 1145 4865 000 BRACKET BRAKE CABLE

26 1145 9409 000 FORK M6

27 1145 9410 000 CIRCLIP M6

28 1145 8478 000 COVER PEDAL

29 1145 1841 000 PEDAL SKIRT RAIS.DEVICE

30 1145 1839 000 SUPPORT PEDAL            SKIRT RAISING D

31 133003975 SCREW M6X20 HEX HD F/THD ISO4017

32 133005562 NUT SELF L. M6 UNI7473

4A 1145 5468 000 CABLE BRAKE

 



TAV. G MAIN BROOM ASSEMBLY
SR 1200 ECO

28-03-2015

9

Part List ID
F3618



TAV. G MAIN BROOM ASSEMBLY 28-03-2015

SR 1200 ECO 10
F3618

Part List ID

Pos Qty DescriptionPart no.
1 1145 4881 000 BROOM MAIN 300X800 CHEVR. 6R PPL 0.7-1.4

2 1145 0268 000 HUB

3 1145 1879 000 SHAFT MAIN BROOM         5120

4 1145 1775 000 MOTOR ELECTRIC 500W 24V

5 1145 1851 000 BELT HTD 5M 15 710

6 1145 1778 000 ACTUATOR 24V

7 1145 8854 000 MICROSWITCH

8 2145 1891 000 COLLAR PIPE FIXING D.18

9 433004350 SCREW M6X40 CAP HD HEX SOCK ISO4762

10 11463877000 SEE TSB IT 2008-023HUB MAIN BROOM

11 1145 1791 000 PIN MAIN BROOM

12 1145 1850 000 PULLEY HTD 60 5M 15 6W

13 2145 8196 000 BEARING BALL 6002 2RS

14 133006162 RING D 32 UNI7437

15 133003974 SCREW M6X16 HEX HD F/THD ISO4017

16 11466332000 SET INCLUDES 10 PCSWASHER 6X24X2 UNI6593 10 PCS SET

17 1145 1827 000 HATCH MAIN BROOM

18 1145 0269 000 HUB LEFT MAIN BROOM

19 1145 1845 000 LEVER MAIN BROOM

20 1145 1968 000 PLATE SIDE SKIRT         5110

21 1145 1967 000 SKIRT SIDE               5110

22 1145 0270 000 BEARING BALL 6001 2RS

23 133004442 SCREW M12X60 CAP HD HEX SOCK ISO4762

24 1L08601000 NUT SELF L. M12 UNI7473

25 21466153000 KNOB LOBED M6X15 PKD

26 1145 5035 000 KNOB M8

27 1145 2662 000 SPACER 12X17X28

28 1145 0271 000 SPRING

29 1145 1849 000 PULLEY HTD 20 5M 15 6F

2A 1145 5661 000 HUB

30 11466146000 kEY 5X5X25 UNI6604A PKD

31 1145 1950 000 SPACER 14X23X5

32 4145 0146 000 SCREW M4X30 HEX HD F/THD SS ISO4017

34 233005565 NUT SELF L. M8 UNI7473

35 11464432000 CARBON BRUSHES KIT 4 PCS

37 1145 5828 000 SPACER 6.5X25X3

3A 1145 5575 000 MAIN BRUSH SHAFT

6A 1145 5573 000 ACTUATOR LINEAR 24V DC STRK 62MM 32MM/S

20A 1145 5929 000 PLATE SIDE SKIRT

21A 1145 5927 000 SKIRT SIDE

 



TAV. H ENGINE ASSEMBLY
SR 1200 ECO

28-03-2015

11

Part List ID
F3619



TAV. H ENGINE ASSEMBLY 28-03-2015

SR 1200 ECO 12
F3619

Part List ID

Pos Qty DescriptionPart no.
1 1145 5886 000 Petrol engine 3.5 HP

2 1145 6111 000 PLATE SUPPORT ENGINE

3 1145 5752 000 DYNAMO

4 1145 5236 000 CRANKCASE ENGINE PROTECTION

5 1145 1844 000 SUPPORT DYNAMOTOR        5110 P - 5120 P

6 1145 1892 000 BELT HTD 5M 25 600

7 1145 4617 000 PLATE DYNAMOTOR SUPPORT

8 1145 5753 000 PULLEY

9 1145 1853 000 PULLEY HTD 60 5M 25 6W

10 1145 1650 000 MUFFLER

11 433004366 SCREW M8X25 CAP HD HEX SOCK ISO4762

12 4L08300000 WASHER 8X24X2 FLAT ISO7093

13 1145 5469 000 SCREW M6X30 HEX HD ISO4017 SCOTCH-GRIP

14 133005851 WASHER M6 UNI1751B

15 1145 1958 000 SPACER PULLEY-ENGINE

16 133003975 SCREW M6X20 HEX HD F/THD ISO4017

17 133003974 SCREW M6X16 HEX HD F/THD ISO4017

18 133005913 WASHER M6 UNI6592

19 1145 4350 000 HOLDER RUBBER M12x1.5

1A 1145 5886 000 Petrol engine 3.5 HP

20 1145 5037 000 HOSE OIL DRAIN L.500MM PKD

21 1145 9220 000 CAP D.10-17

22 1145 1795 000 CRANKCASE PROT.FOR BELT

23 4145 8054 000 VIBRATION-DAMPING M8 60SH

24 4L08300000 WASHER 8X24X2 FLAT ISO7093

25 433005842 WASHER M8 UNI1751B

26 433005504 NUT HEX M8 UNI5588

28 1145 4886 000 DEFLECTOR

29 1145 4684 000 PANEL ENGINE CRANKCASE   5110-5120

30 433003998 SCREW M8X40 HEX HD F/THD ISO4017

31 433005915 WASHER M8 UNI6592

32 1145 5041 000 FILTER AIR

33 1L08603949 CARBON BRUSHES KIT 4 PCS

34 1145 5215 000 SCREW 5/16X1

35 1145 5277 000 PLATE

36 1145 9773 000 KEY 6X6X20 UNI6604A

37 11466332000 set includes 10 pcsWASHER 6X24X2 UNI6593 10 PCS SET

38 133003724 WASHER M20 UNI6592

39 2145 9171 000 WASHER 8X32X2.5 UNI6593

3A 11466163000 DYNAMOTOR 1100W 24V KIT

40 133005842 WASHER M8 UNI1751B

41 1145 8011 000 KEY 5X5X40 UNI6604A

42 4145 5215 000 SCREW 5/16X1

 



TAV. H ENGINE ASSEMBLY 28-03-2015

SR 1200 ECO 13
F3619

Part List ID

Pos Qty DescriptionPart no.
43 1145 4755 000 BRACKET BATTERY CONNECTOR5070

44 29098761000 CONNECTOR 50A RED

6A 1145 5751 000 BELT

8A 1145 5749 000 PULLEY

9A 1145 5750 000 PULLEY

10A 1145 5884 000 MUFFLER

32A 1145 5885 000 AIR FILTER

 



TAV. J HOPPER
SR 1200 ECO

28-03-2015

14

Part List ID
F36111



TAV. J HOPPER 28-03-2015

SR 1200 ECO 15
F36111

Part List ID

Pos Qty DescriptionPart no.
2 1145 1880 000 HANDLE DIRT CONTAINER    5120

3 1145 9330 000 HOOK

4 2145 5116 000 WHEEL

5 433004351 SCREW M6X45 CAP HD HEX SOCK ISO4762

6 233003814 SCREW M10X65 HEX HD P/THD ISO4014

7 2L08812095 SCREW M6X16 PAN HD PHIL ISO7045

8 2L08228600 WASHER PLAIN 6X18 ISO7093

9 233005562 NUT SELF L. M6 UNI7473

10 11466332000 set includes 10 pcsWASHER 6X24X2 UNI6593 10 PCS SET

11 433005913 WASHER M6 UNI6592

12 433005562 NUT SELF L. M6 UNI7473

13 2145 4507 000 WASHER 9X45X2 UNI6592

14 233005566 NUT SELF L. M10 UNI7473

15 2145 5118 000 BUSH

16 2145 5117 000 PLATE

1A 1145 5992 000 DIRT CONTAINER

 



TAV. K CONTROL PEDAL / ELECTRICAL SYSTEM
SR 1200 ECO

28-03-2015

16

Part List ID
F36112



TAV. K CONTROL PEDAL / ELECTRICAL SYSTEM28-03-2015

SR 1200 ECO 17
F36112

Part List ID

Pos Qty DescriptionPart no.
1 1145 1785 000 CARD ELECTRONIC

2 1145 8512 000 RELAY 24V

3 2145 8874 000 INSULATOR M8

4 1145 0300 000 SWITCH ELECTROM.24V 120A

5 1145 8877 000 BUZZER

6 1145 1980 000 FUSE 100A

7 1145 1779 000 BLOCK BATTERY

8 1145 2298 000 FAN D.80 24V

9 2145 0116 000 BATTERY  12V 140AH

10 1146 2905 000 SWITCH. EMERGENCY KIT

11 11463729000 SWITCH WITH KEYS AND CONTACT KIT

12 1145 8885 000 BUTTON RED

13 1145 4719 000 KNOB F/POTENTIOMETER

14 1145 5703 000 CARD

15 1145 4718 000 POTENTIOMETER 10K

16 1145 4615 000 RESISTOR BRAKE 0.56 OHM

17 1145 9672 000 Pin

18 233003953 SCREW M4X30 HEX HD F/THD ISO4017

19 6145 0516 000 SPACER

20 1145 4616 000 PLATE ELECT.SWITCH BRIDGE5110

21 1145 1233 000 LAMP 24V 3W

22 2146 1730 000 CONTACT. NA.

23 1146 1728 000 CONTACT. NC.

24 1145 5127 000 RUBBER PROTECTION CABLE

25 1145 5360 000 Harness battery

26 1145 9671 000 Plug

27 1145 5502 000 DISSIPATOR W/DIODE.HARNES

17A 1145 6063 000 CONNECTOR 175A RED

25A 1145 6076 000 HARNESS BATTERY

26A 1145 6063 000 CONNECTOR 175A RED

 
POSITION 11 INCLUDES SWITCH KEY, PLUS TWO KEYS AND A CONTACT



TAV. A CHASSIS ASSEMBLY
SR 1200 ECO

28-03-2015

18

Part List ID
F3611-P



TAV. A CHASSIS ASSEMBLY 28-03-2015

SR 1200 ECO 19
F3611-P

Part List ID

Pos Qty DescriptionPart no.
1 1145 1782 000 SEAT W/MICROSWITCH

2 1145 8461 000 HANDLE

4 1145 1997 000 CAP BONNET COVER         5110

5 2145 0399 000 HINGE

6 1145 4679 000 REINFORCEMENT SEAT HOLDERBONNET 5120

7 1145 4680 000 REINFORCEMENT SEAT HOLDERBONNET 5120

8 1145 1868 000 PANEL ENGINE COMPARTMENT 5120

9 2145 9544 000 BLOCK

10 1145 2636 000 SPRING F SAFETY BAR

11 1145 1953 000 ROD BONNET SUPPORT       5110-5120

14 1145 0504 000 Battery  container

17 2145 1966 000 WHEEL

18 1145 1867 000 BUMPER FRONT             5120

19 1145 4655 000 PLATE FRONT SKIRT

20 1145 4653 000 SKIRT FRONT

21 1145 1872 000 SKIRT RAISING DEVICE

22 2145 1878 000 PLATE SIDE SKIRT         5120

24 2145 4640 000 TRAILING BUMPER          5110-5120

25 1145 4657 000 PLATE REAR SKIRT

26 1145 4654 000 SKIRT REAR

28 1145 4821 000 CABLE SKIRT RAIS. DEVICE

29 1145 1967 000 SKIRT SIDE               5110

30 1145 1968 000 PLATE SIDE SKIRT         5110

31 2145 8053 000 VIBRATION-DAMPING M8

32 1145 4682 000 PANEL ENGINE COMPARTMENT 5120

35 1145 5126 000 BRACKET

36 233004002 SCREW M8X60 HEX HD F/THD ISO4017

37 233005565 NUT SELF L. M8 UNI7473

38 833005562 NUT SELF L. M6 UNI7473

39 433004578 SCREW M6X20 C/SUNK FLAT HD HEX ISO10642

3A 1145 5557 000 seat holder bonnet g.7001

41 233003974 SCREW M6X16 HEX HD F/THD ISO4017

42 633004576 SCREW M6X16 C/SUNK FLAT HD HEX ISO10642

44 233004346 SCREW M6X20 CAP HD HEX SOCK ISO4762

45 233005913 WASHER M6 UNI6592

46 433004328 SCREW M5X16 CAP HD HEX SOCK ISO4762

47 433005691 NUT HEX M5 UNI5588

48 433003996 SCREW M8X30 HEX HD F/THD ISO4017

49 433005504 NUT HEX M8 UNI5588

50 233003997 SCREW M8X35 HEX HD F/THD ISO4017

51 233005504 NUT HEX M8 UNI5588

52 233003974 SCREW M6X16 HEX HD F/THD ISO4017

53 233005504 NUT HEX M8 UNI5588

 



TAV. A CHASSIS ASSEMBLY 28-03-2015

SR 1200 ECO 20
F3611-P

Part List ID

Pos Qty DescriptionPart no.
55 1145 5202 000 KNOB M 8X40

56 2145 4984 000 SUPPORT

57 1145 4663 000 FRAME F/BATTERY          5120

58 2145 5563 000 SIDE HATCH SUPPORT

59 2145 5998 000 EYEBOLT M10 UNI2947

60 1145 6129 000 DECAL BATTERIES CONNECTION DIAGRAM

12C 1145 5623 000 Right grey  7001 undercov e

13C 1145 5613 000 Grey  7001 undercov er

15A 1145 5561 000 HATCH RIGHT SIDE

16A 1145 5466 000 FRAME

27A 1145 5562 000 HATCH LEFT SIDE

29A 1145 5927 000 SKIRT SIDE

30A 1145 5929 000 PLATE SIDE SKIRT

54A 1145 5467 000 MAT BOARD

 



TAV.B  DUST CONTROL FILTER from serial nr. 0009024
SR 1200 ECO

28-03-2015

21

Part List ID
F3613-2



TAV.B  DUST CONTROL FILTER from serial nr. 000902428-03-2015

SR 1200 ECO 22
F3613-2

Part List ID

Pos Qty DescriptionPart no.
2 1145 8461 000 HANDLE

4 1145 8106 000 MOTOR FILTER SHAKER W30  24V

5 1145 5631 000 FILTER FIXING FRAME

6 11463523000 FILTER PAPER PANEL

7 1145 5970 000 BIG FILTER ASS.Y

8 1146 0055 00 DOOR SUCTION

9 1146 0066 00 CONTAINER FILTER YELLOW

9 1146 0067 00 CONTAINER FILTER GERY7001

10 1145 4672 000 COVER YELLOW ELECTRIC BOX5120

10 1145 4673 000 COVER GREY ELECTRIC BOX  5120

11 1145 5029 000 FAN ELECTRIC AXIAL 24V

12 233003974 SCREW M6X16 HEX HD F/THD ISO4017

13 233005913 WASHER M6 UNI6592

18 2145 5958 000 SCREW M8X120 CARR. SQUARE NECK ISO8677

19 2145 9131 000 CAP

1A 1146 0062 00 COVER FILTER CONTAINER

20 233005745 NUT WING M8 UNI5448A

21 2145 4916 000 WASHER 5X30X2

22 2L08300000 WASHER 8X24X2 FLAT ISO7093

23 233004565 SCREW M5X20 C/SUNK FLAT HD HEX ISO10642

24 2145 9122 000 WASHER 5.3X14.5X3.2

25 1145 9333 000 PLATE

26 2145 4262 000 CAP D. 9.5

27 1145 4260 000 CAP D.14.7

28 1145 5198 000 DUST PROTECTION SPONGE

30 2145 4916 000 WASHER 5X30X2

31 2145 1810 000 PLATE FILTER STOP

35 21465997000 COLLAR METAL U M8 PKD

36 433005565 NUT SELF L. M8 UNI7473

37 4L08300000 WASHER 8X24X2 FLAT ISO7093

38 4145 1751 000 SPACER D.10.5xD.15x15

39 1146 0404 000 DECAL ELECTRONIC CARD INSTRUCTIONS

40 1146 0227 000 PLATE FOR FILTER CONTAINE

4A 1145 5539 000 MOTOR FILTER SHAKER 90W  24V

7A 1145 5964 000 MAGNETIC STRIP 15X2-20X2

11A 1146 0061 00 BLOWER CENTRIFUGAL 24V

 
POSITIONS 33 - 34 NO MORE AVAILABLE



TAV. D STEERING SYSTEM
SR 1200 ECO

28-03-2015

23

Part List ID
F3615-P



TAV. D STEERING SYSTEM 28-03-2015

SR 1200 ECO 24
F3615-P

Part List ID

Pos Qty DescriptionPart no.
1 1145 1796 000 COVER REAR COLUMN

2 1145 1797 000 COVER FRONT COLUMN

3 1145 5552 000 Front panel

4 1145 1794 000 PANEL CONTROL

5 1145 6130 000 KEY CONTROL PANEL

6 1145 1781 000 DECAL CONTROL PANEL

7 1145 1610 000 LEVER LIGHT

8 1145 1946 000 COLUMN STEERING

9 1146 2106 000 WHEEL. STEERING D.320

10 1145 8753 000 CAP

12 1145 3483 000 BRACKET

13 1145 8244 000 LIGHT

14 1145 5518 000 LAMP 24V 21W

15 1145 1857 000 SHAFT STEERING           5120

16 1145 1847 000 PLATE STEERING SUPPORT

17 1145 8881 000 HORN 24V

18 1145 1784 000 CHAIN ROLLER 3/8 - 68 PITCHES

19 1145 2586 000 FLANGE

20 2145 2357 000 BEARING BALL 6207 2RS

21 1145 2587 000 FLANGE

22 1145 2714 000 CROWN

24 1145 9492 000 Wheel rear

25 1145 4985 000 SUPPORT FRONT WHEEL

26 133003912 SCREW M20X130 HEX HD P/THD ISO4014

29 2145 8282 000 SCREW M5X12 HEX HD F/THD SS ISO4017

30 233005839 WASHER M5 UNI1751B

33 133005848 WASHER M20 UNI1751B

34 1145 4517 000 NUT HEX M20X2.5  UNI5589

35 333005444 SCREW M8X20 HEX HD F/THD ISO4017

36 333005842 WASHER M8 UNI1751B

37 633005445 SCREW M8X25 HEX HD F/THD ISO4017

38 6L08300000 WASHER 8X24X2 FLAT ISO7093

39 433004364 SCREW M8X16 CAP HD HEX SOCK ISO4762

40 433005915 WASHER M8 UNI6592

41 1145 2585 000 WASHER

42 133023206 SCREW M8X20 C/SUNK ISO10642 10 PCS SET

43 833005445 SCREW M8X25 HEX HD F/THD ISO4017

44 833005842 WASHER M8 UNI1751B

4A 1145 5887 000 Control panel

7A 1145 5709 000 MULTIFUNCTION LEVER

 



TAV. F SIDE BROOM ASSEMBLIES
SR 1200 ECO

28-03-2015

25

Part List ID
F3617-P



TAV. F SIDE BROOM ASSEMBLIES 28-03-2015

SR 1200 ECO 26
F3617-P

Part List ID

Pos Qty DescriptionPart no.
1 1145 1786 000 REDUCTION GEARMOTOR 90W  24V RIGHT

2 1146 0402 000 FLANGE BROOM HOLDING

3 1145 1900 000 BROOM SIDE 250X460 PPL 1.4

4 11466146000 kEY 5X5X25 UNI6604A PKD

5 1145 1792 000 PIN SIDE BROOM

6 11463150000 SUPPORT RIGHT SIDE BROOM

7 1145 9624 000 PIN SPLIT 3.2X20  UNI1336

8 1145 1831 000 BRACKET SIDE BROOM GEAR

9 1145 1951 000 PIN SIDE BROOM

11 433003974 SCREW M6X16 HEX HD F/THD ISO4017

12 433005913 WASHER M6 UNI6592

13 1145 1777 000 REDUCTION GEARMOTOR 90W  24V LEFT

14 1146 0402 000 FLANGE BROOM HOLDING

15 1145 1900 000 BROOM SIDE 250X460 PPL 1.4

16 11466146000 kEY 5X5X25 UNI6604A PKD

17 1145 1792 000 PIN SIDE BROOM

18 11463152000 SUPPORT LEFT SIDE BROOM

19 1145 9624 000 PIN SPLIT 3.2X20  UNI1336

20 1145 1831 000 BRACKET SIDE BROOM GEAR

21 1145 1951 000 PIN SIDE BROOM

22 1145 9624 000 PIN SPLIT 3.2X20  UNI1336

23 433003974 SCREW M6X16 HEX HD F/THD ISO4017

24 433005913 WASHER M6 UNI6592

25 11464434000 CARBON BRUSHES KIT 2 PCS

26 11466332000 set includes 10 pcsWASHER 6X24X2 UNI6593 10 PCS SET

27 2145 2644 000 BELLEVILLE WASHER 6.2X15X0.5 DIN2093

28 2145 1218 000 SCREW M6X20 HEX HD F/THD LEFT ISO4017

29 133003720 WASHER M12 UNI6592

30 1L08601000 NUT SELF L. M12 UNI7473

3A 1145 4964 000 BROOM SIDE 250X460 MIX STEEL

15A 1145 4964 000 BROOM SIDE 250X460 MIX STEEL

 



TAV. I CONTROL LEVERS
SR 1200 ECO

28-03-2015

27

Part List ID
F36110-P



TAV. I CONTROL LEVERS 28-03-2015

SR 1200 ECO 28
F36110-P

Part List ID

Pos Qty DescriptionPart no.
1 133003324 ACCELERATOR LEVER

2 1145 4799 000 MICROSWITCH 5A 250V

3 1145 1984 000 BRACKET LEVER HOLD.RIGHT

4 1145 1988 000 RETAINER                 RIGHT SIDE BROO

5 1145 4874 000 KNOB M6X10

6 2145 1162 000 SCREW M3X20 HEX HD F/THD ISO4017

7 233005601 NUT SELF L. M3 UNI7474

8 1145 8933 000 CABLE L1120

9 1145 1986 000 SPACER 12.5X65X1

10 1145 1985 000 SPACER 8X12X5

11 133003324 ACCELERATOR LEVER

12 1145 4799 000 MICROSWITCH 5A 250V

13 1145 1954 000 BRACKET LEFT LEVER HOLDER

14 1145 1987 000 RETAINER                 LEFT SIDE BROOM

15 1145 4874 000 KNOB M6X10

16 2145 1162 000 SCREW M3X20 HEX HD F/THD ISO4017

17 233005601 NUT SELF L. M3 UNI7474

18 1145 8933 000 CABLE L1120

19 1145 1986 000 SPACER 12.5X65X1

20 1145 1985 000 SPACER 8X12X5

21 1145 2390 000 BUSH

 


